
620 LC4 RALLYE '97 <1997><EU><879977>
ENGINE GUARD

29689

Pos Part Number Description Additional Text Quantity

1 58512099044 ENGINE PROTECTOR CPL.RALLYE'97 1.00

2 58512099050 1.00

3 58512099051 TOOL BOX FOR RALLYE '97 1.00

4 58512099052 WATER CANISTER FOR RALLYE ' 1.00

5 58003012100 1.00

6 58003012200 ENGINE PROTECTOR BRACKET '97 1.00

8 0912080163 AH SCREW DIN0912-M 8X16 2.00

9 0797080003 TOOTHLOCK WASHER DIN6797-J 8,4 2.00

10 0014060153 HH COLLAR SCREW M 6X15 WS=8 7.00

11 0014060203 HH COLLAR SCREW M 6X20 WS=8 1.00

12 0014060253 HH COLLAR SCREW M 6X25 WS=8 4.00

13 56509064000 SELF LOCKING NUT M6 4.00

15 54308042000 RUBBER BUFFER 0.00

16 58512094000 BRACKET F.ENGINE PROTECTOR L/S 1.00

18 0934080003 Hexagon nut DIN934 M8 2.00

19 58303070000 STOP RUBBER M8 2.00

20 51005062100 RUBBER GROMMET 30X20-M8X12 2.00


